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PARTS LIST

NOTE: ISome items  vary in size dependant on the length of 
the plow. When ordering parts, be sure to specify your snow 
plow model number as well as the item number from the 
parts list.

NOTE: ISome items  vary in size dependant on the length of 
the plow. When ordering parts, be sure to specify your snow 
plow model number as well as the item number from the 
parts list.

No. DESCRIPTION Qty.
1 Rubber 1
2 2
3 Scraper(long) 1
4 D frame 1
5 A frame 1
6 Skid shoe holder 2
7 Skid shoe 2
8 Eyebolt 2
9 Spring 2
10 U bolt 1
11 Pivot bolt sleeve 1
12 Clevis pin 3
13 Cap 2
14 Carriage bolt M10 x 25 - grade 8 22
15 Nylock nut M10 27
16 Nylock nut M12 4
17 Nylock nut M12 9
18 Nut M18 2
19 Nylock nut M18 2
20 Cotter pin 3
21 Washer 16 mm 2
22 Hex bolt M16x75 - grade 8 1
23 Nylock nut M16 1
24 Nut M12 2
25 Winch 1
26 Blade (right) 1
27 Blade (left) 1
28 Scraper(short) 2
29 1
30 Hex bolt M10 x 25 - grade 8 3

No. DESCRIPTION Qty.
31 Frame pin 2
32 Lock pin 1
33 Blade angle locking handle 1
34 Pin 1
35 Spring 1
36 Handle knob 1
37 Hex bolt M8 x 52 – grade 8 4
38 Hex bolt M8 x 52 – grade 8 18
39 Hex bolt M8 x 52 – grade 8 2
40 Hex bolt M8 x 52 – grade 8 1
41 Hex bolt M8 x 52 – grade 8 1
42 Washer 10mm 30
43 Washer 12mm 18
44 Washer 18mm 4
45 Washer 8mm 34
46 Fixed caster 2
47 Marker bolt 2
48 Marker 2
49 Hex bolt M8 8
50 Chain 1
51 Frame support 1
52 Castor support (right) 1
53 Castor support (left) 1
54 Pin 2
55 Hex Bolt M12 x 75 grade 8 2
56 B style Pin 2
57 Rear shoe support with foot 1
58 Snapper pin 1
59 Cap 1
60 Hex bolt M12 1
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